
DETAIL PROJECT REPORT 

 
VISHWAKARMA YOJNA: VIII 

AN APPROACH TOWARDS RURBANISATION 

    NARDIPUR VILLAGE 

      Gandhinagar District  

PREPARED BY 
 

 

 
STUDENT NAME BRANCH NAME ENROLLMENT NO 

Mistry Prerak N. Civil Engineering 181153106019 

Solanki Bhhavika K. Civil Engineering 181153106033 

 
 

Swaminarayan College of 

Engineering And Technology 

 

 

 

 

 

Nodal Officers Name 

Prof. Greeshma Nair (Asst. Prof) 

 

 

 

 

 

 

 

 
 

 

YEAR:2020-21 
GUJARAT TECHNOLOGICAL UNIVERSITY 

Chandkheda, Ahmedabad– 382424 Gujarat 



DETAIL PROJECT REPORT 

ON 

Vishwakarma Yojana: Phase VIII 
 

AN APPROACH TOWARDS RURBANISATION 

Nardipur Village 

Gandhinagar District 

[...]
solids. It is usually accomplished by sedimentation in settling basins. The liquid effluent from the 

primary treatment often contains a large amount of suspended organic material and has a high BOD 

(about 60% of original). 

SECONDARY TREATMENT: Here the effluent from primary treatment is treated through 

biological decomposition of organic matter carried out either aerobic or anaerobie conditions. 

Aerobic Biological Units: I) Filters ( intermittent sand filters, trickling filters) II) Activated Sludge 

Plant (feed of active sludge, secondary settling tank and aeration tank) III) Oxidation ponds and 

Aerated lagoons. Anaerobic Biological Units: I) Anaerobic lagoons II) Septic tanks III) Imhoff tanks 

The effluent from the secondary treatment contains a little BOD (5% to 10% original) and may contain 

several milligrams per litre ofs DO. 

TERTIARY TREATMENT: The purpose of tertiary treatment is to provide a final treatment stage 

raise the effluent quality before it is discharged to the receiving environment (sea, river, lake, ground, 

etc.). More than one tertiary treatment process may be used at any treatment plant. If disinfection is 

practiced, it is always the final process. It is also known as "effluent polishing". DESIGN PERIOD: A 

sewerage scheme involves the laying of underground sewer pipes and construction of costly treatment 

units, which cannot be replaced or increased in their capacities easily or conveniently at a later date. 

In order avoid such 



Vishwakarma Yojana: Nardipur Village, Gandhinagar District 

Gujarat Technological university 2020-2021 Page74 

 

 

 

be forecasted to serve the community satisfactorily for a reasonable year. The future period for which 

the provision is made in designing the capacities of various components of the sewerage is known as 

design period. This sewage treatment plant is designed for 30 years. - Raw sewage characteristics, 

tested in Environmental laboratory with Technical division, Vellore Corporation. - Expected effluent 

characteristics according the design. 

POPULATION FORECAST: Forecasting method: Incremental increase method 

 
YEAR POPULATIONS INCREMENTAL INCREASE 

1951 106024   

  7718  

1961 113742  17622 
  25430  

1971 139082  9825 
  35165  

1981 174247  -34351 
  814  

1991 175061  1538 
  2352  

2001 177413   

  Avg= 71389 Avg= -5366 

 

 

 

 
Base period as 2010 

X= 71.3895 = 14,278 

.Y= -53664 = -1342. 

Pn = PO + nx +n n+12 X y 

 
 

P2010 = 1,77,413 +0.9 x 14278 +0.9 0.9+12 x (-1342) 

= 1,89,116. 

Intermediate period as 2025, 

P2025 = 1,77,413+2.4 x 14278 + 2.4 2.4+12 x (-1342) 

= 2,10,343 

Ultimate design period as 2040, 

P2040 = 1,77,413+3.9 x 14278 + 3.9 3.9+12 x (-1342) 

= 2,45,920 

At design period of 30 years the forecasted population of the Vellore city is 2,45,920. 

CALCULATION OF SEWAGE GENERATION:- 

Ultimate design period = 30 years 

Forecasted population at 2040 = 24.920    



Vishwakarma Yojana: Nardipur Village, Gandhinagar District 

Gujarat Technological university 2020-2021 Page75 

 

 

 

Avg. water supply per day = 24920 x 135= 33199200 =33200000 = 33.2 MLD 

Avg. sewage generation per day = 80% of supplied water = 0.8 x 33 = 26.56 MLD In cumec. 

Avg. sewage generation per day = 26.56 X 1061000 X 24 X 60 X 60 

Avg. discharge = 0.308 cumec 

Max. discharge =3 x avg. discharge = 3 x 0.3 = 0.924 cumec 

POINT CONSIDERED IN DESIGN :- 

Following points are considered during the design of sewage treatment unit: The design period should 

be taken between 25 to 30 years. The design should not be done on the hourly sewage flow basis, but 

the average domestic flow plus the maximum industrial flow on the yearly record basis. Instead of 

providing one big unit for each treatment more than two numbers small units should provided, which 

will provide in operation as well as no stoppage during maintenance and repair of the plant. Overflow 

weirs and the bypasses should be provided to cut the particular operation if desired. Self cleaning 

velocity should develop at every place and stage. The design of the treatment units should be 

economical; casy in maintenance should offer flexibility in operation. 

Receiving Chamber :- 

Receiving chamber is the structure to receive the raw sewage collected through Under Ground Sewage 

System from the city. It is a rectangular shape tank constructed at the entrance of the sewage treatment 

plant. The main sewer pipe is directly connected with this tank 

DESIGN: 

Design flow = 0.924 cumec 

Detention time = 60 sec 

Volume required flow X detention tim 

e= 0,924 x 60 Vrqd= 55.44 m 

Provide, depth = 3m 

Area = 55.443 

= 18.48 m^2 

Length : Breadth = 2:1 

L x B = 2B x B = 2B^2 =18.48 

L = 6.2m 

B = 3m 

CHECK Figure 55Receiving Chamber 

Volume designed = 6.2 x 3 x 3 



Vishwakarma Yojana: Nardipur Village, Gandhinagar District 

Gujarat Technological university 2020-2021 Page76 

 

 

 

Vdes=55.8m 

Vrqd = 55.44 m 

Vdes > Vrqd 

Receiving chamber is designed for the size 6.2m X 3m X 3m (SWD) + 0.5 (FB) 

SCREENING :- (General) 

Screening is the very first operation carried out at a sewage treatment plant and consists of passing the 

raw sewage through different types of screens so to trap and remove the floating matter such as tree 

leaves, paper, gravel, timber pieces, rags, fibre, tampons, cans, and kitchen refuse etc. 

 
PURPOSE OF SCREENING :- 

Screening essential in sewage treatment for removal of materials which would otherwise damage the 

plant, interfere with the satisfactory operation of treatment unit or equipment. To protect the pumps 

and other equipments from the possible damages due to floating matter. To remove the major floating 

matters from the raw sewage in a simple manner before it reaches into the complex high energy 

required process. Coarse Screens The coarse screens essentially consist of steel bars or flat placed 30° 

to 60° inclination to the horizontal. The opening between bars are 50mm or above. These racks are 

placed in the screen chamber provided in the way of sewer line. The width of the rack channel should 

be sufficient so that self cleaning velocity should be available and a bypass channel should be provided 

to prevent the overtopping. The bypass channel is provided bar screen. A well drained trough is 

provided to store the impurities while cleaning the rack. These racks are cleaned mechanically. 

 
Design Of Coarse Screen: 

Peak discharge of sewage 0.924 m/s 

Assume the velocity at average flow is not allowed to exceed 0.8 m/s 

The net area screen opening required = 0.9240,8 

= 1.16 m 

Clear opening between bars = 30 mm = .03 m&size of the bars = 75 mm x 10 mm 

Assume width of the channel = 1m The screen bars are placed at 60° to the horizontal. 

Velocity through screen at peak flow = 1.6 m/s 

Clear area = 1.161.6sin60 = 0.837 m 

No of clear openings = 0.83 70.03 =28 Nos 

Width of channel = (28 x 30) + (29 x 10) = 1130 mm = 1.13 m 



Vishwakarma Yojana: Nardipur Village, Gandhinagar District 

Gujarat Technological university 2020-2021 Page77 

 

 

 

Provide width of the channel = 1.2 m 

Coarse screen channel is designed for the size of 1.2 m X 0.7m (SWD) + 0.5 m (FB) 

Grit Chamber :- 

Grit removal basins are the sedimentation basins placed in front of the fine screen to remove the 

inorganic particles having specific gravity of 2.65 such as sand, gravel, grit, egg shells and other non- 

putrescible materials that may clog channels or damage pumps due to abrasion and to prevent their 

accumulation in sludge digesters. The grit chamber is designed to scour the lighter organic particles 

while the heavier grit particles remain settled. Here the horizontal flow type grit chamber is designed 

to give a horizontal straight line flow velocity, which is kept constant over varying discharge. 

 

DESIGN: 

Peak flow of sewage = 0,924 m'/s 

Assume average detention period = 180 s 

Aerated volume = 0.924 x 180 = 168 m^3 

In drain the channel periodically for routine cleaning and maintenance two chambers are used. 

Therefore volume of one aerated chamber =1682 m = 84 m 

Assume depth of 3m and Width to depth ratio 2:1 

Width of the channel = 2 x 3 = 6 

Length of the channel = 843 x 6 =4.7 m 

Increase the length by about 20% to account for inlet and outlet 

Provide length 4.7 x 1.2m = 5.7m 

Grit chamber is designed for the size of 5.7mm X 6m X 3m 

 
 

Fine Screen :-Fine screens are the structures built between the grit chambers and primary 

sedimentation tank in order to remove some amount of suspended solids from sewage. The fine screens 

often get clogged need frequent cleaning. The brass metal is used as it has higher resistant towards 

rust and corrosion. Here the disc type fine screen is designed and the wire mesh of the screen is made 

up of brass metal. The fine 



Vishwakarma Yojana: Nardipur Village, Gandhinagar District 

Gujarat Technological university 2020-2021 Page78 

 

 

 

DESIGN: 

Design flow = 0,924 cumec 

At avg. flow design velocity = 0.8 m/s 

Arearequre=0.9240.8 =1.16 m^2 

SWD provided = 0.7 m 

At peak design velocity = 1.6 m/s 

Assuming the screen bars are placed at 40° 

to the horizontal. 

Clear area = 9241,6sin40 1.13 m 

Clear opening = 8 mm = 0.008 m Figure 56Fine Screen 

 
 

Net clear width of channel = 1.41 m No. of clear openings = 178No. of bars 178 

Skimming Tank:- 

Skimming tanks are the tanks removing oils and grease from the sewage constructed before the 

sedimentation tanks. Municipal raw sewage contains oils, fats, waxes, soaps, fatty acids ete. The 

greasy and oily matter may form unsightly and odorous scum on the surface of settling tanks or may 

interfere with the activated sludge process. In skimming tank air is blown along with chlorine gas by 

air diffuser placed at the bottom of the tank. The rising air tends to coagulate and solidify the grease 

and cause it to rise to the top of the tank whereas chlorine destroys the protective colloidal effect of 

protein, which holds the grease in emulsified The greasy materials are collected from the top of the 

tank and the collected are skimmed of specially designed mechanical equipments. 

DESIGN : 

The surface area required for the tank A = 6.22 X 10-3 X qVr m^2 

Where q= rate of flow sewage in m'/day 

Vt= minimum rising velocity of the oily material to be removed in m/min 

q=0.924 x 60 x 60 x24 = 79833.6 m/day 

Vt = 0.25 m/min = 0,25 x 60 x 24 = 360 m/day 

A = 622 X 10-3 X 79833,6360 A =1.37 m^2 = 1.5m^2 

Provide the depth of the skimming tank is 3m 

The length breadth ratio is 1.5: 1Therefore L = 1.5B LxB = 1.5B Therefore B= Im L = 1.5 m 

Skimming tank is designed for the size of 1.5m X Im X 3m + 0.5m (FB) 



Vishwakarma Yojana: Nardipur Village, Gandhinagar District 

Gujarat Technological university 2020-2021 Page79 

 

 

 

Primary sedimentation tank :- 

Primary sedimentation tank is the settling tank constructed next to skimming tank to remove the 

organic solids which are too heavy to be removed i.e. the particles having lesser size of 0.2 mm and 

specific gravity of 2.65. The designed tank is circular type which makes settling by allowing radial 

flow. These are fabricated using carbon steel with epoxy lining on the inside and epoxy coating on the 

outside. Built on the concept of inclined plate clarification, these clarifiers use gravity in conjunction 

with the projected settling to effect a fairly high percentage of removal of suspended solids as 60 to 

65% of the suspended solids and 30 to 35% of the BOD from the sewage. 

DESIGN: 

Max. quantity sewage = 26.56 MLD 

Surface loading = 40 m/m/day 

Detention period 1 hrs 

Volume of sewage = 26560 X 124 =1106.7 m = 1110 m 

Provide effective depth = 2.5 m Surface area =11,102.5 = 444 m^2 

Surface Area the tank =Total flow Surface loading 

= 2656040 = 644m^2 

Therefore area surface area of tank = 664 m^2 

Diameter of tank =664x 4(3.14) 

Primary sedimentation tank is designed for the dimensions of 29.2m (dia) x 2.5m (depth)+0.5(FB) 

AERATION TANK:- 

Aeration tank is the mixing and diffusing structure in the activated sludge plant. These are rectangular 

in shape having the dimensions ranging 3 to 4.5m deep, 4 to 6m wide and 20 to 200m length. Air is 

introduced continuously to the tank. Combined Aeration type aerators having the diffused air aeration 

as well as mechanical aeration together in a single unit are used in the project. The Dorroco designed 

as it gives higher efficiency and occupies less space. This results in higher efficiency and lesser 

detention period and lesser amount of compressed air. 

DESIGN : 

No. of Aeration tank = 2 

Design flow = 26.56 MLD 

Average flow of each tank = 265602 = 13280 m^3 

BOD at inlet = 0.8 x 300 (20 % of BOD removed at Grit chamber) 

Yo = 240 mg/l 



Vishwakarma Yojana: Nardipur Village, Gandhinagar District 

Gujarat Technological university 2020-2021 Page80 

 

 

 

BOD at outlet YE = 20 mg/1 

BOD Removed in Activated Plant = 240-20 = 220 mg/1  

Minimum efficiency required in the activated plant = 220240 Min. 

efficiency = 91.7% Since the adopted extended aeration process remove 85-92 % 

Hence it is OK MLSS (X.) 3000 mg/ F/M ratio = 0.4 

Volume the tank required V Q FM X YOXI = 13280 X 2200.4 X 3000 = 2344.67 m^3 = 2345 m^3 

Assume the liquid depth of the tank as 4.5 m 

The Width to Depth ratio as 2.2 BD = 2.2 B =9.9 m= 10 m 

L = 24354.5 XI0 = 54 m L = 54 m; B = 10 m; d=4.5 m 

Volume provided = 54 x 10 x 4.5 = 2430 m^3 

(i) CHECK FOR AERATION PERIOD / HRT: 

Hydraulic Retention Time (HRT) = t =v x 24Q = 2430 X 2413280 = 4.39 hrs Since it lies 

between 3-6 hrs it is OK. 

(ii) CHECK FOR VOLUMETRIC LOADING: 

Volumetric loading = QX YoV - 13280 X 2402430 = 1171.6 g/m =1.171 kg/m' Since it lies 

between 1.0 - 1.2 it is OK 

(iii) CHECK FOR RETURN SUDGE RATIO: 

Return activated sludge = QrQ = X 106S.V.1-Xt 

Where,  
S.V.I = Sludge Volume Index 

Qr =Sludge Recirculation Rate 



Vishwakarma Yojana: Nardipur Village, Gandhinagar District 
 

 

 

Chapter: 6 Swatchh Bharat Abhiyan (Clean India) 

 
6.1 Which type of swatchhta needed in your village explaining Existin Situation with 

photograph:- 

Swatchh Bharat Abhiyan (SBA) or Clean India Mission was a nation-wide campaign from 2014to2019 to 

clean up the streets,roads and infrastructure of cities,towns,andruralareas. Its objectives included 

eliminating open defecation through the construction of household- owned and community- owned toilet 

sand establishing an accountable mechanism of monitoring toilet use. There is no Facility in the village 

for waste-disposal. For this wehave. 

 

 

Figure 57 : Swatchhta Abhiyan Nardipur 

 
 

6.2 Guidelines for the process of the implementation in your village withphotograph 

Village administration processes the Clean India Mission guidelines for cleaning within the villages. 

Guidelines with the process of Implementation: 

Seven methods have been identified as an initiatives, 
 

1. Motivation of the people for the clean India mission. 

2. Slogans and Poster preparations and distribution within the villages. 

3. Door to door awareness program sand seminars by students to bedonein the7thsemester. 

4. Persons from the NGO‗s will be met and will be given some suggestions. 
 

 

 

 

Gujarat Technological University 2020-2021 Page 81 

https://en.wikipedia.org/wiki/Open_defecation
https://en.wikipedia.org/wiki/Toilets
https://en.wikipedia.org/wiki/Toilets


Vishwakarma Yojana: Nardipur Village, Gandhinagar District 

Gujarat Technological University 2020-2021 Page 82 

 

 

 

5. Village administrative officials will be givensome 

suggestions for the improvement of the Clean-India 

Mission. 

6. Village is going through the policies of the Clean India 

Mission of Government of India andalso of theState 

Government. 

7. Village female and girls will be motivated through programs 

organised bytheSarpanch. 